BRI |

S-21 OUTBOUND

ROTAX 912ULS INSTALLATION
PARTS MANUAL

AP

g So T MR =

=
Serial Number:
Registration Number:
COPYRIGHT © 2017

RANS DESIGNS
4600 HWY 183 Alt
HAYS, KANSAS, USA 67601
785-625-6346
WWW.RANS.COM

This manual conforms to FAA Evaluated date 9/11/2018



d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFHd3H LON AVIN
"AINO I 1dNVX3

LL0Z/GH/9 0056-05
\\ ‘
o )
o /
&
[
=
z=
.
a [
< = W
—_
=@
: =
3z O w
oo n
~
=) | M
o 22y 5
oo ~
aog
FEE
__.a ol
o
m =
&
E m
L H-€LE0IMd HY - 3903 ONIAVIT dITO 1Y ¥ - @
L T-€LE0IMdM H1-3903 ONIQVITdID 81 ¥ IN
b H-PSOIMAM HY - 914 dIL ONIM '€
L THYGOIMA H1- 914 dIL ONIM € /
b H-ZLEOIMAM HY - 3903 ONIMIVAL dITO g1 2
v T-2LE0IMd H1-3903 ONMIVYL IO 81 2 _ ]
vz Lr-OdVV 1IN WONINNTY 870 ) %
2
ALINVAD GIaNNN 1avd NOILdIg0S3a # ¢N/1
XTGNISSY 1Y diL - ONIM - 931aN00 SIS
90-0500 3OVd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVINTE 404 1LvV3id3d
'39Vd NOILdIFdOS3d S1dvd
ONIANOdSIHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14dvVd 3AONTY
"d3AdNIG ONIY-€ N3IdO

¢ d41S



“IVANVIN dNOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O &u i
5] _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diN0 91y '+ IA na W_u
I T-€LE0IMdA H1-390d3 9NIava1diTo g9id v > [
I H-7¥S0IMdM HY - 9dId dIL ONIM '€ M z
I T-PSOIMdAM HT-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 3903 ONITIVEL dITO 9Id 2 m__
14 T-CLEO0IMdA H1-3903 ONITIVEL dITO g1d 2
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3IGNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3Hd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



RANS S-21 OUTBOUND — ROTAX 912ULS

PARTS MANUAL
TABLE OF CONTENTS

ROTAX 912ULS - ENGINE MOUNT INSTALLATION

011-01/912ULS

ROTAX 912ULS - FIREWALL ITEMS INSTALLATION
ROTAX 912ULS - ENGINE ELECTRICAL ACCESSORY INSTALLATION-----------=--m-mm-m—-
ROTAX 912ULS - BATTERY BOX ASSEMBLY AND INSTALLATION

011A-01/912ULS
011A-03/912ULS
011A-05/912ULS

ROTAX 912ULS - FUEL SYSTEM - FIREWALL FORWARD

011B-01/912ULS
011B-03 /912ULS

ROTAX 912ULS - FUEL SYSTEM - FUSELAGE
ROTAX 912ULS - FUEL SYSTEM - HEADER TANK

011B-05/912ULS

ROTAX 912ULS - FUEL SYSTEM - OPTIONAL ELECTRIC FUEL PUMP

011B-07 / 912ULS

ROTAX 912ULS - COOLING SYSTEM INSTALLATION

011C-01/912ULS

ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

011C-03/912ULS

ROTAX 912ULS - LUBRICATION SYSTEM INSTALLATION
ROTAX 912ULS - MUFFLER ASSEMBLY

011D-01/912ULS
011E-01/912ULS

ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

011E-03/912ULS

ROTAX 912ULS - THROTTLE CONTROL ASSEMBLY

011F-01/912ULS

ROTAX 912ULS - CHOKE CONTROL ASSEMBLY
ROTAX 912ULS - OPTIONS - CARB HEAT ASSEMBLY
ROTAX 912ULS - ENGINE ELECTRICAL

011G-01/912ULS
011H-01/912ULS
0111-01/912ULS

ROTAX 912ULS - ANALOG INSTRUMENTS / ELECTRICAL

0111-03 /912ULS

ROTAX 912ULS - OPTIONS - REMOTE CHARGING POST INSTALLATION ----------=-=nmemm- 0111-05/912ULS

ROTAX 912ULS - 11.3" SPINNER ASSEMBLY
ROTAX 912ULS - COWLING ASSEMBLY AND INSTALLATION
ROTAX 912ULS - OIL CHECK DOOR INSTALLATION

011J-01/912ULS
011K-01/912ULS
011K-03/912ULS

ROTAX 912ULS - OPTIONS - WHIRLWIND PROPELLER INSTALLATION ------=-=-=-mnmn-- 011L-01/912ULS



8L02/11/60

FIREWALL*

* REFER TO BOOT COWL ASSEMBLY
FOR FIREWALL ASSEMBLY.

** REFER TO TRIKE — NOSE GEAR INSTALL

x4% TAILDRAGGER ONLY RARINMNIESS S-21 OUTBOUND
ROTAX 912ULS

ENGINE MOUNT INSTALLATION

6 MD5084
REV. A

STNCiL6/10-L1L0



RANS S-21 OUTBOUND
ROTAX 912ULS - ENGINE MOUNT INSTALLATION

011-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-35A 2

2. 5/16" Thick Washer AN960-516 12

3. 5/16" Bolt AN5-34A 2

4. 5/16" Tensile Nut AN365-524A 4

5. Engine Mount KPPW0274 1

6. 3/8" Bolt ANG-33A 4

7. 3/8" Thick Washer AN960-616 8

8. Washer 912DONUT-2 8

9. Rubber Washer 912DONUT-3 8
10. Bushing 912DONUT-4 4
11. 3/8" Tensile Loc Nut AN363-624A 4
12. 10mm Bolt 875-550 4
13. 10mm Loc-Washer 945-753 4
14 . 912 Engine Attachment EG-FEA-912 2
15. Loctite Blue* e 0
16 . Engine Mount Spacer KPACO0279 2
17 . Nose Gear Mount - Rotax 912ULS (TRIKE ONLY) KAPWO0075 1
* Builder Supplied

9/11/2018

REV. A



81L0¢/11/60

A=
Em_ \
j .
__" : / u/N_./\o 4
” e
S ‘Vi\
S
%\
o& A4
SN
\\\\\W\
.
* AMP STANDARD SQUARE FLANGE
24 PN SECEEACLE & DHUe RAFINMISS S-21 OUTBOUND N
ROTAX 912ULS REV. — ORIG

FIREWALL ITEMS INSTALLATION

S1Nci6/10-VLILO



RANS S-21 OUTBOUND

ROTAX 912ULS - FIREWALL ITEMS INSTALLATION

PAGE

011A-02 / 912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Oil Tank* e 0
2. Hose Clamp - 6" 5-5288 2
3. 3/16" Thick Washer AN960-10 3
4. 3/16" Tensile Nut AN365-1032A 3
5. 3/8"x 0.058" x 1/2" Aluminum Bushing ** KAAC0044-3 0
5. Raw Stock - 3/8" x 0.058" Aluminum Tube KAAC0044-3 0
6. Overflow Bottle KSPWO0072 1
7. 3/16" Bolt AN3-10A 3
8. 3/16" Thin Washer AN960-10L 3
9. Oil Bottle Mount KPPW0261 1
10. Hose Clamp - 4" 5-5256 1
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 2
12. Spacer Shim - Mount Bracket KPPW0230 1
13. Mount Bracket - Coolant Recovery Bottle KPPW0231 1
14. 1/8" Small Brass Washer AN960-B4 2
15. 1" Black Foam Tape KSACO0011 3in
16. .025 " Sheet (2" x 2") ** KAAC0042-12 1
17 . 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 4
18. Rubber Grommet MS35489-17 1
* Supplied with Engine
** Builder must fabricate from raw stock
9/11/2018

REV. - ORIG



8L02/11/60

-
e

..v
e
-

o R
BATTERY BOX ASSEMBLY*

* REFER TO BATTERY BOX ASSEMBLY AND INSTALLATION

[RFIMNIES S-21 OUTBOUND
ROTAX 912ULS
ENGINE ELECTRICAL ACCESSORY INSTALLATION

“\

O—
R, & 1

L

S
3y 3

STATION 1
WELDED TAB

MD5135
REV. — ORIG

S1NCL6 / €0-VLILO



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - ENGINE ELECTRICAL ACCESSORY INSTALLATION

011A-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 2
2. 3/16" Large Washer AN970-3 1
3. 3/16" Thin Washer AN960-10L 3
4 . #10 Washer - Stainless Steel BSHWO0022 4
5. 3/8"x.058" x 3/16" Aluminum Bushing * KAAC0044-3 0
6. Regulator / Rectifier*>*> e 0
7. 3/16" Bolt AN3-7A 2
8. Starter Solenoid*> e 0
9. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 2
* Fabricate from Raw Stock
** Supplied with Engine
9/11/2018

REV. - ORIG



8L0z/11/60

47>
REFER TO ENGINE P ~ 3 \@\o
ELECTRICAL FOR 4 ~ 4 >0
BATTERY CONNECTIONS 4 2
R S NG
\. -
-~ AN
AN
7 -~ N
$
&
¢
O
.
U
H FIREWALL

MD5599
REV. — ORIG

RREINMES 5—<21 OUTBOUND

ROTAX 912ULS
BATTERY BOX ASSEMBLY AND INSTALLATION

sinzLe / So0-vLlo



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - BATTERY BOX ASSEMBLY AND INSTALLATION

011A-06/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 4
2. 3/16" Thin Washer AN960-10L 4
3. 3/16" Shear Nut AN364-1032A 4
4. 3/16" Large Washer AN970-3 4
5. Battery Bar * BAT-BAR-503/582 1
6. Small Cotter Pin MS24665-134 2
7 . Battery ** PS12150-NB 0
8. Battery Box Front Plate BAT-BOX-1 1
9. Battery Box Mount Plate BAT-BOX-2 1
10. Battery Box Support Angle BAT-BOX-3 2
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6
12. 3/8"x.058" x 1/2" Aluminum Bushing *** KAAC0044-3 0
* Builder Modifies
** May be purchased seperately, call RANS Parts Dept. for pricing
*k*k 1
Fabricate from Raw Stock 9/11/2018

REV. - ORIG



8L0z/11/60

%\:;

14%%
AN
Au**
N\
AN**
* OPTIONAL GASCOLATOR INSTALLATION

** FUEL FILTER RECOMMENDED, IF OPTIONAL GASCOLATOR IS NOT INSTALLED W
*** AIR FILTERS REQUIRED IF OPTIONAL ROTAX AIRBOX IS NOT INSTALLED
~\
\f
v

RETURN LINE

—p—— >
L
=
\ f\

/
u)‘\

130 @71
pae
AN
A *x
Y 13 C
~ > TN > 15%*
N — © ~,
IR \\
2 13%% -
- é N {

%

RREIMES S—<21 OUTBOUND

ROTAX 912ULS
FUEL SYSTEM INSTALLATION

FIREWALL

FORWARD

MD4187
REV. — ORIG

sinzie / Lo—9gL10



RANS S-21 OUTBOUND
ROTAX 912ULS - FUEL SYSTEM - FIREWALL FORWARD

WITH OPTIONAL GASCOLATOR

011B-02 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Black Fuel Line - 1/4" KSFS0002 3 ft
2. Hose Clamp - 5/8" 5-6202 2
3. 45 degree 1/4" Hose Fitting KSFS0023 1
4, Plastic Tie-7.5" N-TIES 4
5. Fuel Line Assembly - Firewall to Gascolator * KPFS0102 1
6. 90 Degree Fitting * ANB822-6D 2
7. 1/8" Pipe Plug * PIPE-PLUG 1/8 1
8. Gascolator * KSPWO0067 1
9. Gascolator Bracket * KSPW0066 1
10. 1/8" Stainless Steel Rivet - Cherry Q * CCPQ-41 6
11. Reducer - External Thread - Flared Tube *** AN919-6D 2
12. 1/4" Hose Fitting *** 30682-4-4 1
13. Hose Clamp - 5/8" *** 5-6202 4
14 . Black Fuel Line - 1/4" *** KSFS0002 0.5 ft
15. Fuel Filter ** #%% Akxx e 0
16. 3/8" Hose Fitting *** 30682-6-6 1
17 . Hose Clamp - 7/8" *** 5-6203 2
18. Black Fuel Line - 3/8" *** 27004 2 ft
19. 90 degree 3/8" Hose Fitting *** 33982-6-6 1
20. Thread Sealant **** 0
21. Air Filter x#** x&kkxx EG-AF-912 0
22. 63mm Clamp ***** e 0
23. 1/8" Stainless Steel Rivet - Cherry Q * CCPQ-42 4
24 . 1/8" Small Brass Washer * AN960-B4 4
25. Gascolator Mount * KPPWO0277 1

* Optional Gascolator

*rxek Supplied with Air Filter

*rreeex Available from RANS Parts Dept.

** Contact ROTAX for recommended fuel filter
*** Fuel Filter recommended if Optional Gascolator is not installed.
***% Builder Supplied

9/11/2018
REV. - ORIG



8L0z/11/60

=g ) &/ N <
=S of N X e 7
= /B s Y-
= E S/ Ve
o ~— /Sx// 1 QEQ//
m oY ,@/ © / )] 4
xS o
7k )\
=i |
@ >
| — Q) \ \1/\\ E
V) — % @ \
\ o )_>‘ ¢
g g O @/hl ;\ N\ \\
— W
D:> C:) ) /
QS /
= = ;
) /

98LvaN

Ol40 — 'AJd

sinzile / ¢0—9110



RANS S-21 OUTBOUND
ROTAX 912ULS - FUEL SYSTEM - FUSELAGE

PAGE

011B-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Union - Flared Tube - Bulkhead AN832-6D 1
2. 9/16" Thick Washer AN960-916 2
3. Loctite Blue* e 0
4 . Nut - Flared Tube Bulkhead AN924-6D 1
5. 3/8" Hose Fitting 30682-6-6 3
6. Hose Clamp - 7/8" 5-6203 6
7 . Black Fuel Line - 3/8" 27004 5 ft
8. Nipple - Flared Tube & Pipe Thread AN816-6D 2
9. Thread Sealant* e 0
10. Fuel Valve KSFS0018 1
11. 45 Degree Fitting 33782-6-6 1
12. 90 degree 1/4" Hose Fitting 33982-4-4 1
13. 90 degree 3/8" Hose Fitting 33982-6-6 2
14 . Fuel Valve Silicone Pad ** KPFS0106 1
15. Check Valve KSFS0036 1
16. 1/4" Hose Fitting 30682-6-4B 2
17. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
18. Fuel Valve Mount Bracket KPFS0037 2
19. Union - Flared Tube - Bulkhead AN832-4D 1
20. 7/16" Thick Washer AN960-716 2
21. Nut - Flared Tube Bulkhead AN924-4D 1
22 . 1/4" Hose Fitting 30682-4-4 1
23. Plastic Tie - 7.5" N-TIES 8
24 . Black Fuel Line - 1/4" KSFS0002 6 ft
25. Hose Clamp - 5/8" 5-6202 4

* Builder Supplied
** Builder Modifies

9/11/2018
REV. - ORIG



810zZ/11/60

OPTIONAL
LOW FUEL
WARNING KIT

FUSELAGE
STATION—-3

D18
\_m\ws\.\m
Pl
~
D022
* MUST MODIFY 8 g
TAILDRAGGER ¥ 03
** NOTCH FUSELAGE BOTTOM SKIN STRINGER / SUMP 8 5
TO CLEAR HEADER TANK SUPPORT ANGLE FUSELAGE ~Nog

**x LOW FUEL WARNING KIT IS OPTIONAL STATION=2A
RRARIMES S—21 OUTBOUND
ROTAX 912ULS MD4186

REV. A

FUEL SYSTEM — HEADER TANK

sinzLe / so—gL10



RANS S-21 OUTBOUND

ROTAX 912ULS - FUEL SYSTEM - HEADER TANK

PAGE

011B-06 / 912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 8" Hose Clamp KSHWO0091 1
2. Rubber Edging 8510K11 3 ft
3. 10" Hose Clamp KSHWO0047 1
4. 2.75 Gal. Header Tank Mount Channel * KPFS0108 1
5. Thread Sealant™ e 0
6. Loctite Blue** e 0
7. 1/2" Tank Withdrawal Fitting - LH Thread KPFS0117 3
8. Straight Fitting - Flare 1/4" Tube to 1/8" NPT AN816-4D 1
9. Nut - 1/2" Bulkhead - LH Thread KPFS0118 3
10. 1/2" Thick Washer AN960-816 3
11. Rubber Washer KSFS0010 3
12. Straight Fitting AN816-6-2D 2
13. O-Ring KSFS0009 3
14 . Safety Wire*™ e 0
15. Fuel Cap KSFS0007 1
16. 3/4" Bulkhead Fitting KSFS0037 2
17. O-Ring - 3/4" Bulkhead KSFS0039 2
18. Rubber Washer KSFS0016 2
19. 3/4" Thick Washer AN960-1216 2
20. Nut - 3/4" Bulkhead - Reverse Thread KSFS0038 2
21. Nipple - Flared Tube & Pipe Thread AN816-6D 1
22. Close Nipple KSFS0021 1
23. Reducer KSFS0022 1
24 . Flush Valve KSFS0011 1
25. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 5
26. 2.75 Gal. Header Tank Mount KPFS0107 1
27 . Header Tank - 2.75 Gal. KPFS0104 1
28. Adhesive - Superglue*™* 0
29. Header Tank Support Angle KPFUQ758 1
30. Red LED Indicator Light, 12V *** KSES0071 1
31. Low Fuel Warning Switch *** KSES0072 1
32. 5/8" Thick Washer (AN960-1016) *** TW-5/8-W 1
33. 5/8" Rubber Washer *** KSFS0040 2
34. bOwW 730 Sealant*>* e 0
* Builder Modifies
** Builder Supplied
KAFS0003 - Low Fuel Warning Kit is Optional 9/11/2018

REV. A



8L0z/11/60

 EXISTING FUEL LINE \sz

sinzie / L0—-4L10

FUSELAGE TUBE
UNDER LEFT SEAT

S AP\ MD4186
oo RREMSS S—-21 OUTBOUND M1 omi
NS ROTAX 912ULS

FUEL SYSTEM — OPTIONAL ELECTRIC FUEL PUMP



RANS S-21 OUTBOUND PAGE  011B-08/912ULS
ROTAX 912ULS - FUEL SYSTEM - OPTIONAL ELECTRIC FUEL PUMP

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Pump - Electric KSPWO0077 1
2. 3/16" Bolt AN3-3A 2
3. #10 Washer - Stainless Steel BSHWO0022 2
4 . 45 Degree Fitting 33782-6-6 1
5. 3/16" Nut Plate K-1000-3 2
6. 3/32" Aluminum Rivet 40APR1/8 4
7 . Black Fuel Line - 3/8" * 27004 0
8. Hose Clamp - 7/8" 5-6203 2
9. 3/8" Hose Fitting 30682-6-6 1

10. Straight Fitting AN816-6-2D 2

11. Thread Sealant*»* e 0

* Existing fuel line
** Builder Supplied

9/11/2018
REV. - ORIG



810¢/11/60

TO WATER PUMP

TO CLEAR ENGINE MOUNT, ROUTE "S” SHAPED
RADIATOR HOSE FROM AFT CYLINDER HEAD
COOLANT FITTING TO LOWER WATER PUMP
FITTING.

TRIM TO FIT.

REFERENCE ENGINE MOUNT

OVERFLOW BOTTLE
(REFERENCED FROM FIREWALL ITEMS)

REFERENCED FROM LUBRICATION SYSTEM
ASSEMBLY AND INSTALLATION.

Vi

MD5205
REV. — ORIG

RAFRINIES S-21 OUTBOUND
ROTAX 912ULS
COOLING SYSTEM INSTALLATION

S1NCL6/10-0L10



RANS S-21 OUTBOUND

ROTAX 912ULS - COOLING SYSTEM INSTALLATION

PAGE

011C-02/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Overflow Hose EGCS-OFH 3 ft
2. Safety Wire* e 0
3. Hose Clamp -1 1/2" 5-5216 6
4, Radiator Hose - 1" RADIATOR HOSE 3 ft
5. Hose Spring EGCS-HS 3
6. Nylon Tie N-TIES 4
7 . Radiator KSPWO0071 1
8. 1/4" Thick Washer AN960-416 4
9. 1/4" Thin Washer AN960-416L 2
10. Loctite Blue* e 0
11. 6MM Bolt M6X16 BOLT 2
12. 6MM Bolt M6X12 BOLT 2
13. 6mm Hex Nut 6MM HEX NUT 2
14 . Radiator Mount KPPWO0278 2
15. Pre-formed Radiator "U" Shaped Hose ** KSPWO0075 1
16. 5/8" Cushion Clamp MS21919-DG10 2
17 . Cooling Tube Union KPPW0189 1
18. Pre-formed Radiator "S" Hose ** KSPW0025 2
* Builder Supplied
** Builder Modifies
9/11/2018

REV. - ORIG



SNOILLJO

STNcle XV.ILOd

NOILLVTIVLSNI ddLVAH NIIVD
ANNOdLNO Tc—S SWEEY

LNVIAVH

HTALS

v 'A3d
6L¢AN

8L02/11/60

N
N ow O / T

\

\

/

®—-0-——— ¢ AG-am) A /

VA /2N /N %

/u) \

T
Bt
et
I{,{{Ill'

0
(T
QA
Ot
et intin
i
ottty
ey, N

2
A

/
73NVd INJANYLSNI

"JONVYVITO vd3d

43dany 04 ¥3IHIIOOL S3SOH

OL 3SOH 3NO 11708 ‘3ION
TIVM 344

HLOg 3JIL dIZ ANV TIvMINId

TO COOLANT
PUMP INLET

F* 1
(&)
) \
/*ﬁ;
S

S
_/ %
e

— S14vVd Ol ¥3434 =x

NOILVTIVLSNI W3LSAS ONIT00D

\
\ // 7*
A4

TO RADIATOR

ST1NcCL6/€0-0L10



RANS S-21 OUTBOUND
ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

RADIANT STYLE

PAGE

011C-04/912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 3
2. 3/16" Shear Nut AN364-1032A 3
3. 3/16" Thin Washer AN960-10L 6
4 . 1/2" Cushion Clamp MS21919-DGS8 2
5. Hose Clamp - 1" 5-5210 6
6. 5/8" Heater Hose HEATER HOSE 5/8 6 ft
7 . Control Cable 4-336 1
8. Serrated Grommet Strip KSAC0023 8 in
9. Hose Cover H-HC 2
10. Plastic Tie - 7.5" N-TIES 5
11. Control Valve 277813 1
12. 1" Cushion Clamp MS21919-DG16 1
13. 1" To 5/8" Tee H-TEE 2
14. Hose Clamp - 1 1/2" 5-5216 4
15. Heater Core 21608 1
16. Fan 032207 1
17 . Fan Mounting Plate H-HFMP 2
18. 3/16" Truss Head Screw AN526-C1032-R12 4
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
20. 5/8" Nipple 80146 2
21. Cooling Tube - Union KPPW0189 1
22 . 1" Radiator Hose RADIATOR HOSE 0.5 ft
23. #6 Pan Head Screw 6RX1/2 PHS 1
24 . #10 Washer - Stainless Steel BSHWO0022 1
25. #8 Small Brass Washer AN960-B8 1
26 . Oil Cooler Adaptor KSPW0112 2

9/11/2018
REV. A



8L02/1 /60

TO OIL RETURN FROM OIL TANK
ON BOTTOM OF
ENGINE

\\_

OIL BOTTLE

ATTACH AROUND LOWER
ENGINE MOUNT TUBES

TO OIL PUMP BELOW
GEAR BOX

* MOUNT BRACKET BOLTS TO AFT
OF COOLANT RADIATOR

IMPORTANT:
USE A WRENCH ON THE OIL

COOLER WHEN TIGHTENING OIL LINES
TO PREVENT CRACKING OIL COOLER.

_\\
RARINMNIES S-21 OUTBOUND
ROTAX 912ULS MD5204

LUBRICATION ASSEMBLY AND INSTALLATION REV- A

(REFER TO FIREWALL ITEMS INSTALL)

S1Ncie6/10-At1o



RANS S-21 OUTBOUND PAGE  011D-02/912ULS
ROTAX 912ULS - LUBRICATION SYSTEM INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Oil Line Assembly - ROTAX 912ULS KSPW0133 2
2. Oil Line Assembly - ROTAX 912ULS KSPW0134 1
3. Oil Cooler Adaptor KSPW0112 2
4. Qil Cooler KSPW0085 1
5. 3/16" Bolt AN3-11A 2
6. 3/16" Thin Washer AN960-10L 12
7. LoctiteBlue* e 0
8. 1/8" Stainless Steel Rivet - Flush CCC-42 7
9. Oil Cooler Mount Bracket KPPWO0271 1
10. Mount Bracket - Radiator KPAC0174 2
11. Threaded Bushing - Oil Cooler KPPW0280 4
12. .093 Silicone Sheet ** KPPW0254 2
13. 3/16" Bolt AN3-4A 6
14 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 7
15. 3/16" Thick Washer AN960-10 4
16. 3/8" x 0.058" x 3/4" Aluminum Bushing *** KAAC0044-3 0
17 . Qil Cooler Mount - Upper KPPWO0272 1
18. Qil Cooler Mount - Lower KPPW0276 1
19. 3/8" Plain Clamp AN742-D6 2
20. 3/8" x .035" Aluminum Tube *** KAAC0044-14 1
21. 3/16" Shear Nut - Steel AN364-1032C 2
22 . Medium Temperature Tubing KSPW0069 2 ft
23. 3/16" Shear Nut AN364-1032A 2
24 . Safety Wire* e 0
25. 5/8" Cushion Clamp MS21919-DG10 2
26. 3/16" Bolt AN3-5A 4
* Builder Supplied
** Builder Modifies
Builder must fabricate from raw stock 9/11/2018

REV. A



8L02/11/60

ATINASSY YA TIINN
o140 — ‘A3 S’IDZI6 XVlOH
oesan ANNO9LNO 17-S Sy

¢l

o <
‘ ' INIONT HLIM d3dN1ONIx
8/ '/

AP

e

v
‘f(@ *

TIVM3AIS

STNCL6/10-31L10



RANS S-21 OUTBOUND PAGE  011E-02/9120LS
ROTAX 912ULS - MUFFLER ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. S-19/8S-20/ S-21 Muffler - Rotax 912ULS KPEX0071 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
3. 1/4" Thin Washer AN960-416L 1
4 . Exhaust Mount Bracket KPEXO0076 1
5. Tail Pipe Support - Angle KPEX0075 1
6. 1/4" Bolt AN4-5A 1
7 . Muffler Canister Coupler KPEX0072 2
8. Muffler Spring KSEX0002 12
9. Aft Top Pipe - RH KPEX0069 1
10. Aft Top Pipe - LH KPEX0070 1
11. Forward Manifold #2 Pipe KPEX0068 2
12. Forward Manifold #1 Pipe - RH KPEX0022 1
13. Forward Manifold #1 Pipe - LH KPEX0020 1
14 . Hose Clamp - 2 1/4" 5-5228 1
15. Tail Pipe Extension KPEX0067 1
16. 1/4" Thick Washer AN960-416 8
17. Formed Washer KPACO0053 6
18. 6mm Hex Nut 6MM HEX NUT 3
19. Safety Wire* e 0
20. 912 Muffler Raw Stock Kit KAACO0017 1
21. Rubber Hose - 3/4" 0.d. x 1 3/8" ** KAAC0017-1 0
22 . Rubber Hose - 1 1/4" 0.d. x 1 3/8" ** KAAC0017-2 0
23. 6MM Bolt M6X20 BOLT 6
24 . 1/8" Aluminum Washer EG-AW 3
25. 1/4" Bolt AN4-16A 2
26. Muffler Attach Channel KPEX0027 2
27 . 1/4" Plain Bolt KSHWO0016 3
28. 1/4" Shear Nut - Steel AN364-428C 6
29. 1/4" Large Washer AN970-4 2
30. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 1

* Builder Supplied
** Fabricate from Raw Stock

9/11/2018
REV. - ORIG



8102/11/60

FINAL INSTALL:
ROTATE ASSEMBLY SO
HEATER FLANGE IS UPWARD

o3
BOLTS INTO TOP OF CYLINDER HEAD

MD5596
REV. — ORIG

RFEINIES S-21 OUTBOUND

ROTAX 912ULS
OPTIONS - CABIN HEATER INSTALLATION

MUFFLER STYLE

SINcle6 /€0-3L1L0



RANS S-21 OUTBOUND

ROTAX 912ULS - OPTIONS - CABIN HEATER INSTALLATION

MUFFLER STYLE

PAGE

011E-04 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Control Cable 4-336 1
2. Adjustable Cable Ferrule 12553 1
3. 1/4" Plastic Washer PW-4 2
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12
5. 1/8" Aluminum Rivet - Cherry Q * AAPQ-42 0
6. 1-1/2" Cushioned Clamp MS21919-DG24 2
7. Inlet Tube H-OT 1
8. Air Diverter Assembly KASY0006 1
9. Air Diverter - Slide * KASY0006-1 0
10. Air Diverter - Body * KASY0006-2 0
11. Set Screw KSHWO0043 2
12. 6mm Hex Nut 6MM HEX NUT 1
13. Reverse Cable Stop BPHWO0006 1
14. Hose Clamp - 1 3/4" 5-5220 3
15. 1 1/2" Heater Duct / Creet Hose CREET HOSE 5 ft
16 . Cabin Heat Shield KPFU0653 1
17 . Heater Flange Assembly KPSY0030 2
18 . Cable Friction Block T-STOP 1
19. Socket Head Cap Screw T-SC 1
20. Nylon Tie - 15" LONG-N-TIE 4
21. 6MM Bolt M6X16 BOLT 1
22 . 1/4" Thin Washer AN960-416L 2
23. 3/8"x 0.058" x 1/2" Aluminum Bushing ** KAAC0044-3 0
24 . 6MM Bolt M6X30 BOLT 1
25. 3/16" Shear Nut - Steel AN364-1032C 10
26. 3/16" Thick Washer AN960-10 10
27 . 3/16" Bolt AN3-4A 10
28. Safety Wire**>* e 0
29. Loctite Blue*>* 0
30. Heater Wrap KPSY0070 2
31. Shim - Heater Wrap KPSY0071 8
32. 3/16" Thin Washer AN960-10L 10
* Component of KASY0006
** Fabricate from Raw Stock
*k*k 1 H
Builder Supplied 9/11/2018

REV. - ORIG



81L02/11/60

ATANASSY A TLLOYHL
S1Ncle XV.LOd
ANNOd.LNO Te—S SIS

OO — "A3Y
LB6GSAN

P

('\\ TIVMINIA
I ) \\

" N

b

™~

~
~

™~

~

\\ TANVA—8NS INIWNHLSNI \
\ .:

\X\\\\\ SNOILONYLSNI S, ¥FYNLOVANNYA
\ M3d SHO13IYNGHVD OL LOINNOD
¢

SIN¢L6/ 1L0-411L0



RANS S-21 OUTBOUND
ROTAX 912ULS - THROTTLE CONTROL ASSEMBLY

# DESCRIPTION

PAGE

011F-02 /912ULS

PART NUMBER QUANTITY
1. Throttle Cable Assembly - Dual KSCS0025 1
2. 3/16" Rubber Grommet KSAC0002 2
3. Plastic Tie - 7.5" N-TIES 8
4 . Blue Fuel Line - 1/4" * FS-FL 12 in
* Builder Modifies
9/11/2018

REV. - ORIG



8L0z/11/60

Vi

CONNECT TO CARBURETORS PER
MANUFACTURER’S INSTRUCTIONS

FIREWALL

/ INSTRUMENT mcm%ﬁ

RREIMSS S—21 OUTBOUND
ROTAX 912ULS = o
CHOKE CONTROL ASSEMBLY

s1nzie / L0—9110



RANS S-21 OUTBOUND PAGE  011G-02/912ULS
ROTAX 912ULS - CHOKE CONTROL ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Choke Cable Assembly - Dual KSCS0026 1
2. 3/16" Rubber Grommet KSAC0002 2
3. Cable Housing Endcap ENDCAP-12000 2
4 . Safety Wire* e 0
5. Barrel Stop*»> e 0
6. SetScrew*> e 0

* Builder Supplied
** Supplied with Choke Cable Assembly

9/11/2018
REV. - ORIG



8L02/L1/60

ATdNASSY LVHH ddVD — SNOILdO
S1Ncle XV.LOd
ANNOdILNO Tec—S SUUlsk

OO0 — "AJd
Y9V CAN

o
Nacals G

B

o] |

dvaH d3ANITAD

1437 JdvMAO4

4

SINCL6 / LO-HLLO



RANS 8_21 OUTBOUND PAGE 011H-02 /912ULS
ROTAX 912ULS - OPTIONS - CARB HEAT ASSEMBLY
RANS Part Assembly # KAPWO0O055 (with Airbox), KAPWO0O056 (without Airbox)

# DESCRIPTION PART NUMBER QUANTITY
1. Rotax Airbox Assembly - OPTIONAL * KSPWO0115 1
2. Airbox Support Bracket KPPW0264 1
3. Air Filter SN-2540 1
4 . Heat Exchanger KPPW0263 1
5. 3/16" Bolt - Drilled Head AN3H-4A 3
6. 1/4" Thick Washer AN960-416 3
7. Safety Wire*»> e 0
8. Hose Clamp - 2 3/4" 5-5236 4
9. 2-1/2" Cushioned Clamp MS21919-DG40 1
10. 2-1/2" Duct Hose KSPWO0087 5 ft
11. Intake Splice Tube KPPWO0281 1
12. 6MM Bolt M6x20 BOLT 1
13. Control Cable 4-336 1

* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied

9/11/2018
REV. - ORIG



DILLVINHHOS H'IdINVS - 8L02/11/60

TVORILOATE ANIONA
omo — STNTI6 XV.LOYU
£25an ANNOFLNO 1Z-S €SI

JINSS3Idd 110 OL

3dIiNo v SV d4sn

39 AINO QI1NOHS

£
8 SSNg ¥3LSWA Ol

AVHOVIOQ SIHL
g3sn ¥3AN3IS / 39Nv¥9 NO ONIONIL3A
ASVA TIM ONIYIM 3¥NSSIHd 110 3909
JUNLYYIGNIL 110 OL ¥0/ G'\%jﬁgﬁz ll%?ﬁsgg
8/ "YIANIS FHNSSINd
70 Q3INDdNS HLIM HHOM
10N TIIM S3ONVYD DO TYNY
¥3HLO ONY OQA :3LON
/
SYOLOINNOD \
4 oLlog 2 A INIONT HLIM SINOD
Noulos NO Y30N3IS FHNSSI¥d 110
404
- SNOILOINNOO J
4
4 N HOLIMS
_l NOILINOI HLIM
Q3Nddns
| Jaola | o¢
- /_( 4
INIONI oy
HLIM_INOD 3 | JH3LVIS b
SYOLO3NNOD B
1HO Ol 0L6
7 300 TV T
8 HOVL 3HL NOY4
IAIFIS HOVE
JIONIS VNI
cl 39V SIYIM HOVL
WY 0L~ \ HLOg
A 3NIONT NOY4
INIONT HLIM
INOO SHOLOINNOD % omid|| || 53¢ MOTIIA
= 3|l 3 -
= 5 = D/ﬂ
m zZ m
g2 &
| i 32
C,)—-+ m m
AN all|E 4
N, dnnd 13nd - ([T 3 o
2 IVNOILdO — g = oL \ Q/ i p—
8 g 5 g N\ /
SN2 5| [ssna waisww | /191 8l
h 2B 2 T
9 G
U g / P X
L G 14
N ENEN= ] = *hx
8 ~ KoKk —
INNOW 3NION3 NO | (f/ ¥ /1
gvL OL ANNOYD sxx \
SSNg ANNOYO
37IS ¥3rvIdg ¥O4 [5sn8_somoinv| oL

VANV NOILYTIVLSNI
XV10d OLl d3434 xx

d3a7ng Ad
J3NINY3L3d 39 OL JOVHIdAV x

d3NddNns ¥3d1INg, Jdv SW3ILI 3ISTHL "14vHOdIV

dNOA 3FZINOLSND OL d3sn 38 AV HOIHM
SHOLOINNOD ANV SdIMvIHE LINDdID
‘SIHOLIMS 40 NOILOFT3S IAIM IHL OL 3nd

s1nzie / Lo—IL10



RANS S-21 OUTBOUND
ROTAX 912ULS - ENGINE ELECTRICAL

SAMPLE SCHEMATIC

PAGE 0111-02 / 912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. Solenoid* e 0
2. Regulator / Rectifier* e 0
3. Battery*> e 0
4, Switch*>* e 0
5. Battery / Ground Cable KAES0004 1
6. 5 Amp Breaker** e 0
7. 12 Gauge Wire**>* e 0
8. 14 Gauge Wire **>* e 0
9. 1/4" Bolt AN4-10A 1
10. 1/4" Shear Nut - Steel AN364-428C 1
11. 1/4" Loc Washer AN935-416L 2
12. 6mm Hex Nut 6MM HEX NUT 1
13. Electrical Buss Bar *** *x** AMW 636 0
14 . Capacitor - 22,000 microFarad / 25v **>* et 0
15. 2 Plex 20 Gauge Wire **>* e 0
16. 3/16" Shear Nut - Steel AN364-1032C 2
17 . 3/16" Bolt AN3-3A 2
18. Battery / Solenoid Cable KAES0019 1
19. Starter / Ground Cable KAES0008 1
20. Solenoid / Starter Cable KAES0007 1

* Supplied with Engine

** Referenced from Battery Box Assembly and Installation

*** Builder Supplied

**** May be purchased seperately, call RANS Parts Dept. for pricing

9/11/2018
REV. - ORIG



DLLVINAHOS A'IdINVS -
TVOTdLOA TA/SINANAELSNI DO TVNYV

ST1NCI6 XV.LOY

810z/11/60

o0 — A3 ANNO049dLNO IZ-S SLULER

LECSanN

3ainod v sv d3isn 34
AINO JTNOHS AVHOVIA SIHL

Y3IAN3S FHNLYEI4NIL LNVIO0O OL

4OLO3INNOD Wdd OL

Y3AN3IS JHUNSSIYd 710 OL
43IAN3IS FHNLVEI4NIL 110 OL
JF1NAOW NOILINOI OL

JFINAOW LdVLIS—140S OL
JIONFT0S d3LyVIS OL

SSNE_3LSVW
N

¢

170A ¢1L Ol

ANIONI NO ¥3AN3S
ANV aNNo¥9 oL 3ANION3 NO

1034/934 NO

B rdl3

dN3L MY (W13a oL ¥343y) €
34QISLNO NdY

4OLVOIaNI
@33ds AV

IYNING3L 1, OL

*xC

43AN3S OL

3NIONT 16
404 ONILI3S
HOLIMS dId

V130 HOVL OQA

SNVY

WOY¥4 F1aVIIVAY (SONIMHVA
JONVY /M) HOLVOIONI QIIJSHIV
LZ—S SNV TYNOILAO **

43d7INg Ad
J3NINY3L3a 39 OL 3IOVI3IdAV «

-]
+Q

Y31IN ¥NOH

«d3NddNS ¥307INg,, 34V SW3LlI 3S3HL "L4VYDdIV

1| ||————{5sne_awnoso]

YNOA 3ZINOLSNO OL a@3sn 38 AVA HOIHM
SYOLOINNOD ANV SY¥3IMVIYE LINOYID ‘SIHOLIMS

‘S39NV9 40 NOILOFTIS 3AIM IHL OL 3Nnd

s1NzLe / €0—IL10



RANS S-21 OUTBOUND PAGE  0111-04/912ULS
ROTAX 912ULS - ANALOG INSTRUMENTS / ELECTRICAL

SAMPLE SCHEMATIC
# DESCRIPTION PART NUMBER QUANTITY
1. Switch - Ignition KSES0027 1
2. Optional RANS S-21 Airspeed Indicator - 3-1/8" * ** KSAV0031 0
3. 14 Gauge Wire* e 0
4. Breaker* e 0
5. Optional Hour Meter Relay Assembly ** *** KAES0016 0
6. 3/16" Aluminum Rivet - Cherry Q ** *** AAPQ-62 0
* Builder supplied
** May be purchased seperately, call RANS Parts Dept. for pricing
*** Required if installing Analog Instruments - Not required with most Digital Systems 9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI LSOd ONIODIVHDI HLOWAY - SNOILLJdO
STNCI6 XVLOY
AaNNoO4dLNo 1¢-S SULsRd

OO — "A3Jd

LOGSAN
Ad3LLvd NO
IVNINGEL FAILISOd OL

TIVM3dI4 40 4 &IEIN\O"I\ /

g

S1NCL6 /S0-1L1L0



RANS S-21 OUTBOUND

PAGE

ROTAX 912ULS - OPTIONS - REMOTE CHARGING POST INSTALLATION

0111-06 / 912ULS

KPES0029
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut - Steel AN364-1032C 2
2. 3/16" Thin Washer AN960-10L 2
3. 1/4" Plain Bolt 1/4 X 1 BOLT 1
4 . Isolator Block KPES0026 1
5. 3/16" Bolt AN3-7A 2
6. 1/4" Thick Washer AN960-416 1
7. 1/4" Lock Washer AN935-416L 1
8. 1/4" Plain Nut AN345-416 1
9. Remote Battery Charger Cable KAES0017 1
10. Terminal Boot MS25171-3S 1
11. Silicone Seal* e 0
* Builder supplied
9/11/2018

REV. - ORIG



8102/11/60

NOTE:

17 PROP EXTENSION REQUIRED.
REFER TO PROPELLER INSTALLATION

RFEIMNIES S-21 OUTBOUND
ROTAX 912ULS

11.3" SPINNER ASSEMBLY

MD5146
REV. — ORIG

S1NcL6/10-riio



RANS S-21 OUTBOUND PAGE  011J-02/912ULS
ROTAX 912ULS - 11.3" SPINNER ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Spinner Dome - 11.3" - 912ULS KSPWO0095 1
2. Pan Head Phillips Bolt (5/8" long) KSHWO0071 12
3. Spinner Backing Plate - 11.3" - 912ULS KPPWO0296 1
4. 3/16" Nut Plate K-1000-3 12
5. 3/32" Aluminum Rivet 40APR1/4 24
6. 3/16" Thin Washer AN960-10L 12
7. Spinner Cut-out Template* 0

* Refer to Figures Manual for Spinner Cut-out Template

9/11/2018
REV. - ORIG



8L02/11/60

* IMPORTANT:
INSTALLATION OF COWLING
REQUIRES BOOT COWL,
ENGINE, PROP EXTENSION AND
SPINNER BACKING PLATE
TO BE INSTALLED.

RALINNIES S-21 OUTBOUND P
ROTAX 912ULS REV. — ORIG
COWLING ASSEMBLY AND INSTALLATION

STNCL6/ LOMLLO



RANS S-21 OUTBOUND

ROTAX 912ULS - COWLING ASSEMBLY AND INSTALLATION

PAGE

011K-02 /912ULS

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/4 82
2. 1/4 Turn Receptacle #302 37
3. 1/4 Turn Stud * #180 37
3. 1/4 Turn Stud * #240 4
3. 1/4 Turn Stud * #200 4
4 . Rubber Washer #201 37
5. Wear Washer Nylon #103 37
6. Snap Ring #101 37
7 . Cowling - Upper - Optional - Carbon Fiber - 912 ** KPCWO0040-C 1
7 . Cowling - Upper - Fiberglass - 912 KPCWO0040-F 1
8. Cowling - Lower - Optional - Carbon Fiber - 912 ** KPCWO0041-C 1
8. Cowling - Lower - Fiberglass - 912 KPCWO0041-F 1
9. 8-32 Nut Plate MS21047-08 4
10. #8 Truss Head Screw AN515-8R7 4
* Use as needed for secure attachment
** Optional
9/11/2018

REV. - ORIG



8L02/11/60

NOILLVTTVLSNI ¥00d MDdHD TIO
OO~ A3 STNTI6 XV.LOY
ANNO9LNO 17-S ST

STNCL6/€0-MLLO



RANS S-21 OUTBOUND PAGE  O011K-04/912ULS
ROTAX 912ULS - OIL CHECK DOOR INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 18
2. 3/32" Aluminum Rivet 40APR1/4 4
3. Reinforcement Ring - Maintenance Hatch KPCWO0015 1
4. 1/4 Turn Receptacle #302 2
5. Oil Door Hinge KSHWO0053 2
6. 1/4 Turn Stud #180 2
7 . Rubber Washer #201 2
8. Wear Washer Nylon #103 2
9. Snap Ring #101 2
10. Maintenance Hatch KPCWO0036 1

9/11/2018

REV. - ORIG



SNOILJO

STNcle XVIOod
ANNOdILNO Tg—Ss SR

NOILVTIVLSNI JHATTHdOdd dNIM "THITHM

9LZvan

OO — AR

S1v1i3d 04

A1GNISSY d3INNIAS Ol d343d

8L0z/11/60

sINZLe / Lo=1110



RANS S-21 OUTBOUND PAGE  011L-02/912ULS
ROTAX 912ULS - OPTIONS - WHIRL WIND PROPELLER INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY.
1. 3-Blade - Propeller - 75" STOL - 912ULS (TAILDRAGGER ONLY) PROP WHIRLWIND / 3B 75" 1
1. 2-Blade - Propeller - 70" - 912ULS (TRIKE ONLY) * PROP WHIRLWIND / 2B 70" 1
2. Spinner Backing Plate*>> 0
3. Flange Bushing - 912 KPPW0038 6
4. 1" Prop Extension Assembly KAPW0034 1

* Mounting Hardware included with Prop
** Referenced from Spinner Assembly

9/11/2018
REV. - ORIG





